CROWN I N

Date: 15/01/2015
Model: CT15189




CT15189

Pos.No. Part No. Description Qty Remark
1 35235800101 [Safety wire 1
2 34719200501 [Pan head screw\M4x10 3
3 30345200101 |Safety cover 1
4 35235600101 |Spring 1
5 34823200101 [Screw 1
6 34733600301 [Pan head screw\M4x20 3
7 34714300401 |Spring washer\g4 3
8 33867300101 [Gear box cover 1
9 32853800101 [Pin\@4x52 1
10 34763800101 [Pan head screw\M4x14 1
11 34707000101 |Pin\e3x8 2
12 35237400101 [Spring 2
13 21777600101 |Plunger holder assembly 1
14 34781200101 [Washer\a18.5x212x0.5 3
15 32033600101 |Gasket\@8.5x316x2 1
16 35233300101 [Spring\@19x7x6° 1
17 32426100101 |Gasket\o16x@8.6x3.6 2
18 34712800101 [Circlip for hole\a19 1
19 21778300101 [Sliding rod assembly 1

20 32619000101 [Guide plate 1
21 33541900101 [Washer\a10x@16x0.3 2
22 34401900101 |[Steel ball\g3.5 4
23 35234700101 |Spring\@14x20.8 1
24 32617800101 |Driving sleeve 1
25 34713700101 [Circlip for shaft\a10 1
26 32429500101 [Gasket\d0.5 1
27 35401500301 [Neddle bearing\HK061208 1
28 34709100101 |Washer\g6.5x211x0.5 1
29 32855500101 [Pin\e6x17 1
30 34713500101 [Circlip for shaft\a8 2
31 34710000101 [Washer\a8.4x@16x1 1
32 35406000301 [Needle bearing\HK081208 2
33 33028100101 [Gear 1
34 32619100101 [Balancer 1
35 32842300102 |Pin\g5x18 3
36 34704700201 |Washer\g5 2
37 33548200101 |Fork lever 1
38 34807400101 [Washer\e36.5x@8.2x1 1
39 33252700101 [Output shaft 1
40 34729000401 |Tapping screw\ST4x35C 4
41 33867200101 |Gear box 1
42 35238000101 [Spring\@3.7x7 1
43 33545900101 [Rubber cap 1
44 34825900101 |Washer\g8x@14x0.5 1
45 30345300201 |Orbital knob 1
46 34710300101 [Washer\a8 1
47 32840700101 |Pin 1
48 32869300101 |Orbital pin 1
49 22214500101 [Roller support assembly 1
50 32004000101 [Felt-ring 1
51 32031300101 [O-ring\e25.5x221.5x@2 1
52 35400202601 |Ball bearing\608 1




53 33525800101 [Indicator 1
54 32811000101 |Clamp wrench 1
55 23847200101 |Armature 1
56 35400600301 |[Ball bearing\607 1
57 32001600101 |Bearing rubber 1
58 30342700101 |Baffle 1
59 34729700301 |Tapping screw\ST4x65C 2
60 23632300101 |[Stator 1
61 30342400101 |Housing support 1
62 33502700101 |Capacitor female tab 1
63 37200103301 [Leader wire 1
64 36212100101 [Carbon brush 2
65 34732800201 [Tapping screw\ST3x8C 2
66 33550000101 |[Brush holder 2
67 35235400101 |Spring 2
68 37600301201 [Inductor 2
69 33424100201 |Copper strip\H62 0,01
70 33452000101 [Female tab 2
71 30342500101 [Handle support 1 Pos.71,74 supplied as a set
72 37404100701 |Capacitor 1
73 36419800201 [Switch 1
74 30342600101 |Handle cover 1 Pos.71,74 supplied as a set
75 34728100601 |Tapping screw\ST4x16F 6
76 34728600401 |Tapping screw\ST4x28F 1
77 34756600301 [Pan head screw\M4x12 2
78 22402800101 [Cord clamp 1
79 34727900501 [Tapping screw\ST4x14F 2
80 36607800301 |Speed controlle\DR2-6E 1
81 37000103401 [Cord 1
82 32015700101 [Cord sleeve 1
83 35203700101 [Spring\@3x9.5 2
84 33866600101 [Base 1
85 33478900101 |Base plate 1
86 34736200201 [Countersunk head screw\M4x6 6
87 32812700101 |Base locker 1
88 34704200102 [Screw\M10 1
89 34700300601 [Washer\e4xz14x1.5 2
90 34706500101 [Screw\M4x8 2
91 32807300101 |Blade 1
92 30031800101 [Spherical handle 1
93 32806100101 |Pin 1
94 30116800101 [Guide knob assembly 2
95 33407600101 [Spanner 1
96 33551600101 [Staff gauge 1




	CT15189 Exploded drawing-HT
	CT15189



